
W3395:Report AOA Reclaim CovSheet 

Cambria Community 
Services District 

GROUNDWATER RECHARGE 
ENGINEERING REPORT 

"Draft" 

John Carollo Engineers 

March 1991 

PHOENIX, AZ • WALNUT CREEK, CA 
SANTA ANA, CA VISALIA CA 
SAN BERNARDINO, CA • TUCSON,AZ 
SAN DIEGO, CA • BAKERSFIELD, CA 
FRESNO. CA LOS ANGELES. CA 
SACRAMENTO, CA EL PASO, TX 
LAS VEGAS. NV 



.JOHN CAROLLO 
EERS 

PHOENIX, AZ • WALNUT CREEK, CA 
SANTA ANA, CA • VISALIA, CA 
SAN BERNARDINO, CA • TUCSON, AZ 
SAN DIEGO, CA • BAKERSFIELD, CA 
FRESNO, CA • LOS ANGELES, CA 
SACRAMENTO, CA • EL PASO, TX 

March 25. 1991 
WO #3395A.OA 

Cambria Community Services District 
2284 Center Street 
Cambria. CA 93428 

Attention: Mr. Dave Andres. General Manager 
[...]
CCSD operates a domestic water treatment and delivery system and a wastewater treatment 
and collection system to serve a population of approximately 5,000. As the community grows, 
the ability of CCSD to service the needs of the users Is increasingly tested. With the drought 
conditions In the area over the past four years, CCSD has experienced a water supply shortage 
and been forced to implement several conservation measures. Because of the water supply 
shorlage, CCSD has decided to look at alternatives other than conservation to increase the safe 
yield of its water supply. 

CCSD's wastewater treatment facility is an activated sludge treatment plant providing 
secondary treatment. Ultimate disposal of the treated wastewater is through land spreading at 
its effluent disposal fields. The treatment facility has two package treatment plants with an 
ultimate design capaCity of 1.0 million gallons per day (mgd) when both package treatment 
plants are In service. However, with either of the plants out of service, the maximum capacity 
of the system is 0.5 mgd. Because flows already exceed 0.5 mgd on an annual average flow 
basis, the treatment facility has no standby capacity. 

1.2 PURPOSE AND SCOPE 

The purpose and scope of this engineering report is to propose a groundwater recharge project 
using reclaimed municipal wastewater in accordance with the Proposed Guidelines for 
Groundwater Recharge with Reclaimed Municipal Wastewater (Proposed Guidelines) (see 
Appendix A) and Title 22 Regulations on Wastewater Reclamation Criteria (see Appendix B). 
The prtmary Intent of this report Is to: 

• Establish the need to develop a wastewater reclamation groundwater recharge 
project. 

• Develop a groundwater recharge project; and 

• Perform a technical study in compliance with the Proposed Guidelines to determine 
project feasibility. 

The specific goals of the technical study were to: 

• DeSCribe the proposed groundwater recharge project. 

W3395:Report AOA Reclaim Chapter 1 1.1 



~"" 
\ •• ' (JM[ 

Morro Slrlmd 
Srate Beach 

Alllscadero 
Slafe BelJch 

Morro 
Rock 

CAMBRIA COMMUNITY 

SERVICES DISTRICT 

GROUNDWATER RECHARGE 
ENGINEERING REPORT 

FIGURE 1.1 

L ___________________________ ..JOHN CAROLLO ENGINEEr-iS 



• Analyze the geology and hydrogeology of the receiving groundwater basin. 

• Based on water quality analysis, determine the impact of the project on the 
groundwater supply in the basin. 

• Develop design criteria for the proposed groundwater recharge project (including 
treatment and recharge facilities) based on the Proposed Guidelines; and 

• Describe the intended operation of the proposed recharge facilities. 

The final goal of this report is to obtain approval of the RWQCB, Department of Health 
Services, and other affected regulatory agencies of the ultimate development of a project. 

1.3 ACKNOWLEDGEMENTS 

John Carollo Engineers would like to acknowledge Mr. David Andres. Mr. Bob Hamilton. and 
Mr. Bryan Bode of the CCSD staff; Mr. John Mann. Hydrogeologist; Mr. Gus Yates. Jones and 
Stokes (formerly with United States Geological Survey [USGS]); and Mr. Ken Schmidt. 
Hydrogeologist for their invaluable assistance and information in the preparation of thiS report. 

W3395:Rcport AOA Recla!m Chapter 1 1.3 



chapter 2 

BACKGROUND 

2.1 GENERAL 

Cambria, a coastal community, is located approximately 25 miles northwest of the City of San 
Luis Obispo and 20 miles west of the City of Paso Robles. In recent years, it has experienced 
growing popularity as a resort and retirement community. The users serviced by the Cambria 
Community Services District (CCSD) are largely residential with some commercial development. 
There is no significant industrial development within the community. CCSD provides a 
domestic water treatment and delivery system as well as a wastewater collection, treatment 
and disposal system for the community of Cambria. The service area for CCSD is shown in 
Figure 2.1. Projected population for the area is presented in Table 2.1. 

Table 2.1 Population Projections 
Cambria Community Services District 

Year 

1990 
1995 
2000 
2005 
2010 

Minimum Projected 
Population(l) 

5,300 
5,600 
5,900 
6,200 
6,500 

Maximum Protected 
Population(2) 

5,300 
6,550 
7,800 
9,050 

10,300 

(1) Based on issuance of 30 building permits per year, 2 persons/household. 
(2) Based on issuance of 125 building permits per year, 2 persons/household. 

2.2 EXISTING WASTEWATER TREATMENT AND DISPOSAL FACILITIES 

CCSD operates a secondary wastewater treatment facility wh;ch includes flow monitoring 
facilities, an influent pump station, flow equalization basins, an aerated grit chamber, two 
package treatment plant systems, chlorination facilities, an effluent pump station, a blower 
building, and a control building. A layout of the wastewater treatment facility is shown in 

Figure 2.2. 

The wastewater effluent disposal site is located 2.5 miles north of the wastewater treatment 
facilities. The disposal site includes 51 acres of land for surface spreading, an effluent storage 
baSin, and a slow sand filter for use during direct discharge to Van Gordon Creek. 

W3395:Report AOA Reclaim Chapter 2 2.1 



PROJECT 
LOCATION 

CAMBRIA COMMUNITY 
SERVICES DISTRICT 

SERVICE AREA 

fIGURE 2.1 

L _______________________________ .JOHN CAROLLO ENGINEERS 
FIGURE 2.1 



-1 
~=11 

i -~ 

i
j 
I~ 
1-1 
I
j 

-1 
11 

I I 

1-
;-- ---- --.--<--,--,- ,--,,--,--1 

INFLUENT 
PUMP STATlON 

PACKAGE 
TREATMENT FiLANTS 

GRIT 
FACIUTY 

-:""--':":-"-.' .. --" -

VEHICLE 
MA~ANCEB~~NG 

EFFLUENT 
PUMP STATION 

------------ --- - ----- -- - ---- - --- ---:r' 

!FLOW \- -

EQUAUZATION 
BASINS 

r-
~_-----,9 

J ___ L_j 
BLOWER BUILDING 

\ 
\ 
\ 
< 

\ 
I 

\ 

\ 

\ 
'\ 

FLOW EQUAUZATION 
TANKS 

CAMBRIA COMMUNITY 
SERVICES DISTRICT 

EXISTING 
WASTEWATER TREATMENT PLA 

FIGURE 2.2 
'---------------------------------------------------------- ..JOHN CAROLL.O ENGINEEt=iS 



Because CCSD has the option of land disposal or direct stream discharge. it has a waste 
discharge permit which includes requirements for both land disposal and direct stream 
discharge. The permit (Order No. 89-07 [Including NPDES Permit No. CA 0048615]) was issued 
by the Regional Water Quality Control Board - Central Coast Region (RWQCB) on February 10. 
1989 (see Appendix C). 

Wastewater Treatment Facilities 

Wastewater reaches the treatment facility through a 24 inch gravity sewer pipeline. Influent 
flows are first measured in a metering manhole with a Palmer-Bowlus flume. From the 
metering manhole. the influent wastewater flows by gravity to an influent pump station. 

The dry pit/wet pit influent pump station has three self priming raw sewage pumps each wtth 
a capacity of 600 gallons per minute (gpm). The raw sewage is pumped through one of two in­
line macerators. The macerators are used to gIind the larger solids in the raw sewage into 
smaller particles. The macerators have a capacity of 800 gpm each. 

An aerated grit chamber follows the macerators and has an approximate volume of 
5.500 gallons. The aerated grit chamber includes the chamber. aeration piping. gIit pumps. 
and a grit classifier. The chamber is used to remove heavier solid particles such as sand and 
gravel from the raw sewage. 

Following the aerated grit chamber. the influent flow ts diverted to flow equalization basins. In 
the past. the flow equalization baSins include two Interconnected steel tanks. However. CCSD 
has recently modified two effluent storage basins and a third extsting unused baSin to prOvide 
additional flow equalization duIing wet weather flows. Equalized flow from the basins ts mixed 
to keep solids In suspension and gradually returned to the treatment process by variable speed 
pumps. 

The main secondary treairnent facilities are two parallel package activated sludge wastewater 
treatment plants. The plants have the flexibility to operate either In the extended aeration or 
contact stabilization mode of the activated sludge process. 

In this extended aeration mode. the wastewater flows are routed into an aeration zone (the 
contact zone and reaeration zone of the contact stabilization mode combined). From the 
aeration zone. the wastewater flows to the secondary c1artfier. Snme of the settled sludge from 
the clarifier is routed to the aeration zone for additional oxidation. The activated sludge not 
routed to the aeration zone ts wasted to an aerobic digester pIior to final sludge dtsposal. 

In the contact stabilization mode. wastewater flows are routed through a contact zone. mixed 
wtth activated sludge from a reaeration zone. and held for approximately 1.5 hours. From the 
contact zone. the wastewater flows to the secondary clarifier. Most of the settled sludge from 
the clarifier is routed to the reaeration zone for Oxidation and reduction of the soluble orgarucs 
and held for three to six hours. The activated sludge not routed to the reaeration zone is 
wasted to the aerobic digester prior to final sludge disposal. 

W3395:Report AOA Reclaim Chapter 2 2.4 



Currently. CCSD operates one of its package plants in an extended aeration mode and one in 
the contact stabilization mode. The maxtmum rated capacity of the treatment facilities in the 
current operation mode is 0.75 mgd. 

Following the secondary clarifiers. the treated wastewater is chlorinated for disinfection and 
held in small chlorine contact basins built into the package treatment plants. After 
chlorination. the treated wastewater flows to the effluent pump station. In the past. the 
treatment facilities were deSigned to either pump the treated wastewater directly to the effluent 
disposal site or store the water in effluent storage basins. As stated earlier. CCSD has 
converted the effluent storage basins to influent equalization basins. The effluent pump 
station has two pumps each with a capacity of 600 gpm. 

Effluent Disposal Facilities 

The treated wastewater is pumped through a 12 inch force main 2.5 miles to a 51 acre effluent 
disposal site which includes effluent disposal fields. a storage reservoir and a slow sand filter. 
For location and layout of the disposal facilities. see Figure 2.3. The disposal site is partially 
hilly and only 22 of the 51 acres are currently usable for effluent disposal. 

The treated wastewater can be pumped directly into the spray irrigation piping system at the 
effluent disposal field or the storage reservoir from the effluent force main. The spray irrigation 
system includes moveable irrigation piping and sprinklers. Currently. CCSD spray irrigates a 
portion of the field until the soil is near saturation and then relocates the irrigation piping to 
another area of the field. The site is partially bounded by San Simeon Creek and is transversed 
by Van Gordon Creek. which is a tributary of San Simeon Creek. Treated wastewater is 
prevented from entering the creeks by berms built along the stream beds. 

As stated. treated wastewater can also be pumped to the storage reservoir. The storage 
reservoir has a capacity of approximately 6 million gallons. Water is disposed from the storage 
basin by percolation into the groundwater. evaporation. or discharging to Van Gordon Creek 
through a slow sand filter. There are no provisions to feed the spray irrigation system from the 
storage reservoir. 

The slow sand filter has a rated design capacity of 390 gpm. In the past. CCSD has had 
difficulty meeting the dtscharge requirements to Van Gordon Creek using the sand filter. most 
notably turbidity and chlOrine reSidual requirements. Because ·of the difficulty meeting the 
discharge requirements. the filter has not been used except on a demonstration basis. The 
storage reservoir is used to dispose of treated wastewater through percolation and evaporation 
only. 

2.3 EXISTING DOMESTIC WATER SUPPLY SYSTEM 

The domestic water for Cambria is supplied from groundwater aquifers. Water ts pumped from 
well fields near San Simeon Creek and Santa Rosa Creek. The water from the Santa Rosa 
Basin has high manganese concentrations and is treated for iron and manganese removal prior 
to distribution. The San Simeon Basin water is of better quality than that of the Santa Rosa 

W3395:Report AOA Reclaim Chapter 2 2.5 



NATER TRANSMISSION PIPE LINE 

< ROAD 

-

/' 
/' 

1<"---+-- CONTAINMENT DIKE 
iN WELL 9P2 

- PIEZOMETER P3 

~...--- .......... 

__ .S(\ty 

DOMESTIC WELL FIELD 

--I 
L 

-I/SSNO.1 

/SSNO.2 

~SSNO.3 

-

CAMBRIA COMMUNITY 
SERVICES DISTRICT 

EfFLUENT DISPOSAL AND 
DOMESTIC WELL fiELDS 

FIGURE 2.3 

--------__________________ .JOHN CAROLLO ENGINEERS 



Basin, and requires only chlorination for disinfection. The chlorination occurs at the wells, 
prior to entering the distribution system. Since 1980, the majority of the water (approximately 
85 percent) has come from the San Simeon Basin because of the increased cost of treating 
water from the Santa Rosa Basin. 

The San Simeon Basin extends from the ocean to just over three miles inland from the ocean 
where Steiner Creek merges with San Simeon Creek. There are approximately 35 wells 
extracting from this basin, three of which are operated by CCSD for the domestic water supply. 
The remaining wells in the basin are used to supply water for domestic use, agricultural 
irrigation, and a gravel mln!ng operation, or have been abandoned. 

The Santa Rosa Basin extends inland for six miles and underlies the town of Cambria. There 
are approximately 40 wells extracting water from the baSin of which three are operated by 
CCSD for the domesl.lc water supply. The remaining wells in the basin have similar uses as 
those in the San Simeon Basin. Figures 2.4 and 2.5 show the San Simeon Basin and the 
Santa Rosa Basin, respectively, and the location of wells within each. 

2.4 EXISTING AND PROJECTED WASTEWATER FLOWS AND LOADINGS 

Historical wastewater flows to the CCSD wastewater treatment facility for the last three years 
are presented in Table 2.2. Because Cambria is a resori community, its population and 
corresponding water usage and wastewater flow is highest during the summer dry weather 
months. 

The average day maximum month (ADMM) flow has historically been 1.1 times the annual 
average flow (AAF) for the past two years. Although peak hour data has not been reviewed, 
based on discussion with treatment facility staff and because of the recent drought conditions 
infiltration/inflow has not been a major operational problem and peak hour flows over the past 
three years have been decreasing. However, according to the 1987 Facilities Plan, the peak 
hour flows have averaged 2.5 times the annual average flows in the past. 

Wastewater loadings to the wastewater treatment facilliy are also presented in Table 2.2. The 
monthly average five-day biochemical oxygen demand (BOD5) to the facillty has been 345 mg/l 
and ranged from 186 milligrams per liter (mg/I) to 605 mg/1. The total suspended solids (TSS) 
for the facillty has averaged 336 mg/I and ranged from 151 mg/l to 856 mg/1. 

PrOjected flows and loadings are presented in Table 2.3. Projected flows were determined from 
three factors: 1) population growth, 2) per capita wastewater flow contribution, and 3) projected 
infiltration/inflow. The 1990 Facilities and Effluent Disposal Plan Update (1990 Plan Update) 
made flow projections based on "known 1989 flows and the assumptions of 80 gallons per 
capita per day wastewater flows and 2.0 persons per dwelling." Population growth was based 
on the issuance of 30 building permits per year for the minimum prOjected average flow and 
the issuance of 125 building permits per year for the maximum prOjected average flow. 
According to the 1990 Update, the maximum projected average day flow is 0.88 mgd. The 
prOjected average peak day flow based on a 2.5 peaking factor was calculated to be 2.20 mgd. 
Projected loadings were based on the average concentrations of 345 mg/l BOD and 336 mg/l 